
GOLDEN WHEEL



GOLDEN WHEEL



最高转速 3200 s.p.m.

最厚缝纫 5 mm 

针棒行程 28 mm 

最大线迹 6 mm 

规格 Specifications

Max rotation speed

Needle bar stroke

Needle stitch length

Max heavy stitch 

3200 s.p.m

28 mm

6 mm

5 mm

2. 机器穿线 / THREADING THE MACHINE

从棉线柱上把线拉出,让线穿过 SL0506-0A ( 导
线螺丝棒 ),接着将线拉到 SL0502-0A ( 导线片 )
前面的第一个孔,接着绕过夹线板,再接着穿过
SL0502-0A ( 导线片 ) 的第二个孔.从孔穿出来后
将线拉到 SL1075-0A ( 针镏 ) 处.之后转动车头手
轮直到 ZSG09074( 夹线螺丝 ) 打开为止.
将线绕过 ZSG09074( 夹线螺丝 ) 上面,往前拉到
SL1075-0A( 针镏 ) 下方,再穿过 SL1078-0A ( 针
榴底板 ) 的过线孔直到机针针孔,最后将线从下针
孔处拉出.( 见图 1)

1. 规格 / SPECIFICATIONS

3. 调整线的松紧 / THREAD TENSION

The tension on the needle thread is regutaling by turning 
thread nut clamp group SL0501-0A at the left of thread 
tension.
To increase thread tension, turn the tension nut toward 
you ( clockwise ).
To decrease the tension turn the tension nut away form 
you ( counter clockwise).  

线的松紧可以透过 SL0501-0A ( 夹线器组 )调节.
顺时针方向旋转可以让线张紧,逆时针则是减少线
的张力.

2

图 1/ Fig 1

SL0506-0A SL0501-0A

SL0502-0A

SL1078-0AZSG09074

SL1075-0A
See threading chart fig.1. Take thread from spool on 
cotton stud through lead screw bar SL0506-0A
and lead slice SL0502-0A of first hole,forward and
over between the clamp plate through lead slice
SL0502-0A of second hole, down and through the
hole in the needle clamp.
Now turn the machine pulley until clamp screw
ZSG09074.
Loop thread over draw forward under the needle clamp 
and into hole in the needle clamp paper plate
SL1078-0A through which the needle protrudes.
Now pass the thread up through the needle eye.

GOLDEN WHEEL



5. 调整缝纫长度 / CHANING THE STITCH LENGTH

4. 调整内外盘之间压力 / REGULATING THE PRESSURE OF THE FEED DISCS 

3

The pressure between the feed discs may be increase by 
turning pressure lever adjusting screw SL1832-0A ( nut ) 
to the right , or decreased by turning this screw to the left. 

可以透过调整 SL1832-0A ( 螺帽 ) 来调节内外盘
之间的压力.顺时针调整增加压力,逆时针则是放松.

Loosen the stitch regulating stud nut SL1932-0A
on the left side of the machine.Turn the regulating 
stud nut to clockwise for shorter stitch or counter 
clockwise for a longer stitch.Then tighten this nut 
firmly.

调整位于车头左手边 ( 对操作者而言 )之SL1932-
0A ( 调节螺丝座 ) 可以改变缝纫长度.顺时针调整
可以缩短缝纫长度,逆时针调整可以加长缝纫长
度.调整之后请记得将螺母锁紧.

6. 更换机针 / CHANGING NEEDLE

Turn the belt wheel until the looper swings out of the 
way and open the feed discs.
With tweezers hold the needle with short groove up 
place it into the needle groove in the needle bar slot 
where the needle clamp SL1075-0A hold it and push it 
back as far as it will go.

调整皮带轮将钩针 SL1321-0A 移动到不会妨碍后
续动作的地方.
将机针装进针棒针镏 SL1075-0A 的凹槽,再用镊
子将针翻转至沟槽朝上,并尽可能的将针推往针镏
内不留空隙.

图 2/ Fig 2

SL1832-0A

图 3/ Fig 3

SL1932-0A

GOLDEN WHEEL



7. 锁紧针镏螺丝 ZMJ04002 / TIGHTEN THE NEEDLE CLAMP SCREW ZMJ04002

Never release needle clamp more than is necessary to free 
the needle and before inserting the needle. Make sure is 
no piece of a broken needle left in the groove.

除非需要换机针,否则绝对不要松开针镏螺丝.另外
在安装新的机针之前,请先确认针镏沟槽内没有残
留断针,以确保之后安装程序的正确.

图 4/ Fig 4

ZMJ04002

4

GOLDEN WHEEL



GOLDEN WHEEL



零件号码 零件名称 件数 备注 零件号码 零件名称 件数 备注
Parts No. Name of Parts QTY Parts No. QTY Remarks

A1019-0A 铆钉---------------- Rivet----------------------------------- 2 ZMJ06008 螺丝---------------- Screw(M6-1.0×12)------------------ 2
EP1025-0A 压线盘-------------Thread Tension Complete---------- 2 ZMJ06011 螺丝---------------- Screw(M6-1.0×10)------------------ 2
OAGM101503 油封---------------- Oil Seal-------------------------------- 1 ZMJ06015 螺丝---------------- Screw(M6-1.0×25)------------------ 4
OATC182807 移动轴油封-------Oil Seal-------------------------------- 1 ZMJ08001 螺丝---------------- Screw(M8-1.25×15)----------------- 2
OATC143207 主轴油封---------- Oil Seal-------------------------------- 2 ZMJ08005 螺丝---------------- Screw(M8-1.25×12)----------------- 8
OPP0138240 O型环--------------O-Ring-------------------------------- 1 ZML06011 螺帽---------------- Nut(M6-1.0×5.2)-------------------- 1
SL0201-0A 上盖---------------- Upper Cover-------------------------- 1 ZMQ06008 螺丝---------------- Screw(M6-1.0×4.3)----------------- 2
SL0202-0A 上铰链组---------- Upper Gemel Asm.------------------ 2 ZSB12014 螺丝---------------- Screw(SM3/16-32×8)--------------- 4
SL0310-0A 上盖定位片-------Washer-------------------------------- 2 ZSL12001 螺帽---------------- Nut(SM3/16-32×3.7)---------------- 1
SL0311-0A 滑块支持架(A)---Bracket (A)--------------------------- 1
SL0312-0A 滑块支持架(B)---Bracket (B)--------------------------- 1
SL0501-0A 夹线器组---------- Nip String Asm.---------------------- 1
SL0502-0A 导线片------------- Thread Patch------------------------- 1
SL0503-0A 压线弹簧---------- Spring--------------------------------- 1
SL0504-0A 调节螺帽---------- Nut------------------------------------- 1
SL0505-0A 螺丝棒------------- Screw Stick--------------------------- 1
SL0506-0A 导线螺丝棒-------Thread Screw Stick------------------ 1
SL1000-0A 机壳---------------- Enginery Hull------------------------ 1
SL1016-0A 铭牌---------------- Name Plate--------------------------- 1
SL1071-0A 针棒前套---------- Bushing------------------------------- 1
SL1072-0A 针棒后套---------- Bushing------------------------------- 2
SL2308-0A 油盘---------------- Oil Set--------------------------------- 1
SL2309-0A 下铰链组---------- Down Upper Geme Asm.----------- 1
SL2310-0A 油镜---------------- Oil Glass------------------------------ 1
SL2313-0A 油环---------------- Oil Ring------------------------------- 1
SL7017-0A 连接螺柱---------- Screw Pole---------------------------- 2
SLT-4060001 铭牌---------------- Nameplate---------------------------- 1
SEN2200750 油塞---------------- Oil Plug------------------------------- 2
WA060035 垫片---------------- Washer-------------------------------- 2
WA060003 垫片---------------- Washer-------------------------------- 2
WA080010 垫圈---------------- Washer-------------------------------- 2

 8.    CS-4060         本体机构       FRAME  ASSEMBLY  MECHANISM

Name of PartsRemarks

6

GOLDEN WHEEL



GOLDEN WHEEL



零件号码 零件名称 件数 备注 零件号码 零件名称 件数 备注
Parts No. Name of Parts QTY Parts No. QTY Remarks

OPP0138240 O型环--------------O Ring--------------------------------- 1 SL1938-0A 轴承座组件-------Bearing Bracket Asm.--------------- 2
RB400056 C形挡圈----------- C Stopper----------------------------- 1 WA059009 垫片---------------- Washer-------------------------------- 2
SL1901-0A 主送齿轮---------- Main Gear---------------------------- 1 WA060035 垫片---------------- Washer-------------------------------- 1
SL1902-0A 主送轴------------- Main Shaft---------------------------- 1 ZMA06020 螺丝---------------- Screw(M6-1.0×13.5)---------------- 2
SL1903-0A 支承板------------- Bracket Plate------------------------- 1 ZMB06008 螺丝---------------- Screw(M6-1.0×16)------------------ 1
SL1910-0A 单向凸轮---------- Cam------------------------------------ 3 ZMH06003 螺丝---------------- Screw(M6-1.0×8)-------------------- 10
SL1911-0A 滚珠---------------- Ball Bearing-------------------------- 12 ZMH06028 螺丝---------------- Screw(M6-1.0×6)-------------------- 2
SL1912-0A 滚珠销------------- Pin------------------------------------- 12 ZMJ04002 螺丝---------------- Screw(M4-0.7×10)------------------ 1
SL1913-0A 滚珠弹簧---------- Spring --------------------------------- 12 ZMJ05001 螺丝---------------- Screw(M5-0.8×14)------------------ 1
SL1914-0A 套圈---------------- Bushing------------------------------- 3 ZMJ05016 螺丝---------------- Screw(M5-0.8×12)------------------ 2
SL1915-0A 套圈固定架-------Bracket ------------------------------- 3 ZML05002 螺帽---------------- Nut(M5-0.8×4)----------------------- 2
SL1916-0A 叉形板------------- Plate ----------------------------------- 1 ZML06001 螺帽---------------- Nut(M6-1.0×4.8)-------------------- 1
SL1917-0A 传动板------------- Plate ----------------------------------- 1 ZSC08002 螺丝---------------- Screw(SM1/8-44×6)---------------- 16
SL1918-0A 叉形板滑块-------Block---------------------------------- 1 ZSC08004 螺丝---------------- Screw(SM1/8-44×3.5)-------------- 3
SL1919-0A 连接螺丝（与传动板） Screw---------------------------------- 1 ZSC08012 螺丝---------------- Screw(SM1/8-44×7.5)-------------- 12
SL1920-0A 连接螺丝（与连接棒） Screw---------------------------------- 1 ZSG11133 螺丝---------------- Screw(SM11/64-40×8)------------- 1
SL1921-0A 橡胶垫------------- Washer-------------------------------- 1 ZSL12001 螺帽---------------- Nut(SM3/16-32×3.7)---------------- 2
SL1925-0A 连接棒------------- Link Stick----------------------------- 1 ZSL15002 螺帽---------------- Nut(SM15/64-28×3)---------------- 1
SL1926-0A 连接块------------- Link Block---------------------------- 1
SL1927-0A 连接销------------- Pin------------------------------------- 1
SL1928-0A 支架轴------------- Shaft----------------------------------- 1
SL1929-0A 调整板------------- Plate----------------------------------- 1
SL1930-0A 调整圈------------- Ring----------------------------------- 1
SL1931-0A 导向板------------- Plate----------------------------------- 2
SL1932-0A 调节螺丝座-------Screw Bracket------------------------ 1
SL1933-0A 定位板------------- Plate ----------------------------------- 1
SL1934-0A 调节轴------------- Shaft----------------------------------- 1
SL1935-0A 主轴固定螺丝----Screw --------------------------------- 1
SL1936-0A 支架轴挡圈-------Shaft Block Ring -------------------- 1
SL1937-0A 连杆---------------- Link Pole ----------------------------- 1

 9.    CS-4060           主送料机构           MAIN FEED MECHANISM

Remarks Name of Parts

8

GOLDEN WHEEL



GOLDEN WHEEL



零件号码 零件名称 件数 备注 零件号码 零件名称 件数 备注
Parts No. Name of Parts QTY Parts No. QTY Remarks

BB-688ZZ 轴承---------------- Bearing-------------------------------- 1 ZMJ05002 螺丝---------------- Screw(M5-0.8×12)------------------ 1
OPP0098240 O型环--------------O Ring--------------------------------- 1 ZMJ06004 螺丝---------------- Screw(M6-1.0×20)------------------ 1
SL1820-0A 移动提升板-------Plate----------------------------------- 1 ZMJ08003 螺丝---------------- Screw(M8-1.25×22)----------------- 1
SL1821-0A 蝶形垫圈---------- Washer-------------------------------- 1 ZMJ08006 螺丝---------------- Screw(M8-1.25×25)----------------- 1
SL1822-0A 提升轴------------- Shaft----------------------------------- 1 ZML06002 螺帽---------------- Nut(M6-1.0)-------------------------- 1
SL1823-0A 回转曲柄---------- Brace---------------------------------- 1 ZSB12070 螺丝---------------- Screw(SM3/16-32×15.5)----------- 2
SL1824-0A 拉勾---------------- Drawhook----------------------------- 1 ZSC09029 螺丝---------------- Screw(SM9/64×7)------------------- 1
SL1825-0A 连接棒------------- Link Stick----------------------------- 1
SL1826-0A 连接棒座---------- Link Stick Seat----------------------- 1
SL1827-0A 导向滑块---------- Cover---------------------------------- 1
SL1828-0A 滑块座------------- Bracket ------------------------------- 1
SL1829-0A 移动轴------------- Move Shaft--------------------------- 1
SL1830-0A 拉簧---------------- Spring--------------------------------- 1
SL1831-0A 螺丝棒------------- Screw---------------------------------- 1
SL1832-0A 螺套---------------- Bushing------------------------------- 1
SL1833-0A 移动架组合件----Move Bracket Asm.----------------- 1
SL1833-1A 移动架------------- Move Bracket ----------------------- 1
SL1834-0A 小送料齿轮-------Gear----------------------------------- 1
SL1835-0A 蝶形垫片---------- Washer-------------------------------- 1
SL1836-0A 轮座组合件-------Bracket Asm.------------------------- 1
SL1836-1A 轮座---------------- Bracket ------------------------------- 1
SL1836-2A 轮座轴------------- Shaft----------------------------------- 1
SL1837-0A 钢钉销------------- Pin------------------------------------- 1
WA059009 垫片---------------- Washer-------------------------------- 1
ZMH06003 紧固螺丝---------- Screw(M6-1.0×8)-------------------- 1
ZMH06008 螺丝---------------- Screw(M6-1.0×6)-------------------- 2
ZMH06018 调整螺丝---------- Screw(M6-1.0×30)------------------ 1

Name of Parts

 10.     CS-4060           送料轮移动机构           MOVABLE FEED MECHANISM

Remarks

10

GOLDEN WHEEL



GOLDEN WHEEL



注备数件称名件零码号件零注备数件 称名件零码号件零
Parts No. Name of Parts skrameRYTQ.oN straPYTQ

OPP0040100 O型环--------------O Ring--------------------------------- 1
RE000080 E形挡圈----------- E-Ring--------------------------------- 1
SL0420-0A 針距调整轮-------Adjust Wheel------------------------- 1
SL0421-0A 调整销------------- Adjust Pin----------------------------- 2
SL0422-0A 压缩弹簧---------- Spring--------------------------------- 2
SL0423-0A 皮带轮------------- Wheel--------------------------------- 1
SL0424-0A 主轴---------------- Main Shaft---------------------------- 1
SL0425-0A 护套---------------- Safeguard Bushing------------------ 1
SL0426-0A 橡胶垫片---------- Washer-------------------------------- 1
SL0430-0A 钩针上下偏心轮-Eccentricity Wheel------------------ 1
SL0431-0A 连杆---------------- Link Pole------------------------------ 1
SL0432-0A 偏心轮盖板-------Cover---------------------------------- 1
SL0433-0A 针棒驱动偏心轮-Eccentricity Wheel------------------ 1
SL0434-0A 驱动连杆---------- Link Pole------------------------------ 1
SL0435-0A 盖板---------------- Cover---------------------------------- 1
SL0436-0A 针棒连接腕-------Link Lever---------------------------- 1
SL0437-0A 连接腕套管-------Link Lever Bushing----------------- 1
SL0438-0A 导向滑块---------- Block---------------------------------- 1
TC14012240 挡圈---------------- Stopper-------------------------------- 1
WH210029 垫片---------------- Washer-------------------------------- 2
ZMH06003 螺丝---------------- Screw(M6-1.0×8)-------------------- 12
ZMJ05007 螺丝---------------- Screw(M5-0.8×16)------------------ 1
ZSC08002 螺丝---------------- Screw(SM1/8-44×6)---------------- 6

 11.     CS-4060 主轴传动机构           MAIN SHAFT DRIVE MECHANISM

Remarks Name of Parts

12

GOLDEN WHEEL



GOLDEN WHEEL



零件号码 零件名称 件数 备注 零件号码 零件名称 件数 备注
Parts No. Name of Parts QTY Parts No. QTY Remarks

BNHK0609 轴承---------------- Bearing-------------------------------- 2 ZMJ06015 螺丝---------------- Screw(M6-1.0×25)------------------ 2
SL1304-0A 护座垫------------- Bracket Washer---------------------- 1 ZSB08038 螺丝---------------- Screw(SM1/8-44×8)---------------- 5
SL1305-0A 护座---------------- Safeguard Bracket------------------- 1
SL1306-0A 护座垫------------- Bracket Washer---------------------- 1
SL1307-0A 钩针架前座-------Front Bracket------------------------- 1
SL1308-0A 连接销------------- Link Pin------------------------------- 1
SL1309-0A 销座---------------- Pin Bracket--------------------------- 1
SL1310-0A 前驱动曲柄-------Front Drive Handle------------------ 1
SL1311-0A 挡圈---------------- Stopper-------------------------------- 2
SL1312-0A 钩针架后座-------Back Bracket------------------------- 1
SL1313-0A 后驱动曲柄-------Back Drive Handle------------------ 1
SL1314-0A 挡圈---------------- Stopper-------------------------------- 1
SL1315-0A 连接挡圈---------- Link Stopper-------------------------- 1
SL1316-0A 钩针架------------- Looper Bracket ---------------------- 1
SL1317-0A 钩针轴------------- Looper Shaft-------------------------- 1
SL1318-0A 滚珠架------------- Ball Bearing Bracket---------------- 1
SL1319-0A 凸轮滚珠---------- Ball Bearing ------------------------- 1
SL1320-0A 凸轮---------------- Cam------------------------------------ 1
SL1321-0A 钩针---------------- Looper--------------------------------- 1
SL1322-0A 后座垫片---------- Washer-------------------------------- 1
WA060035 垫圈---------------- Washer-------------------------------- 4
WA060048 垫片---------------- Washer-------------------------------- 2
WH208012 垫片---------------- Washer-------------------------------- 1
ZMB04065 螺丝---------------- Screw(M4-0.7×10)------------------ 4
ZMB04071 螺丝---------------- Screw(M4-0.7×6)-------------------- 1
ZMJ04002 螺丝---------------- Screw(M4-0.7×10)------------------ 1
ZMJ05002 螺丝---------------- Screw(M5-0.8×12)------------------ 1
ZMJ06003 螺丝---------------- Screw(M6-1.0×14)------------------ 2
ZMJ06004 螺丝---------------- Screw(M6-1.0×20)------------------ 2

 12.     CS-4060          钩针传动机构          LOOPER DRIVE MECHANISM

Remarks Name of Parts

14

GOLDEN WHEEL



GOLDEN WHEEL



零件号码 零件名称 件数 备注 零件号码 零件名称 件数 备注
Parts No. Name of Parts QTY Parts No. QTY Remarks

DB×1#21 机针---------------- Needle--------------------------------- 1
SL1070-0A 针棒---------------- Needle Bar---------------------------- 1
SL1075-0A 针镏（组）-------Needle Clamp Asm.----------------- 1
SL1075-1A 针镏---------------- Needle Clamp------------------------ 1
SL1075-2A 线钩---------------- Draw----------------------------------- 1
SL1076-0A 挡针板------------- Guard Needle Plate------------------ 1
SL1077-0A 护针板------------- Safety Needle Plate------------------ 1
SL1078-0A 针镏底板---------- Bottom Plate-------------------------- 1
SL1079-0A 弹簧---------------- Spring--------------------------------- 1
SL1080-0A 控位销------------- Pin------------------------------------- 1
SL1081-0A 控位板------------- Plate----------------------------------- 1
SL1082-0A 控位板座---------- Plate Seat----------------------------- 1
SL1083-0A 挡料座------------- Guard Seat---------------------------- 1
SL1084-0A 挡料架------------- Guard Holder------------------------- 1
SL1085-0A 挡料板------------- Guard Plate--------------------------- 1
WA059008 垫圈---------------- Washer-------------------------------- 2
WA059009 垫圈---------------- Washer-------------------------------- 1
YA015040 销------------------- Pin------------------------------------- 1
ZMJ04002 螺丝---------------- Screw(M4-0.7×10)------------------ 2
ZMJ05002 螺丝---------------- Screw(M5-0.8×12)------------------ 2
ZMQ04014 螺丝---------------- Screw(M4-0.7×10)------------------ 1
ZSB12016 螺丝---------------- Screw(SM3/16-32×10)------------- 1
ZSB12048 螺丝---------------- Screw(SM3/16-32×15)------------- 1
ZSG09074 夹线螺丝---------- Screw(SM9/64-40×13.4)----------- 1
ZSQ06001 螺丝---------------- Screw(SM3/32-56×3)--------------- 2

Remarks Name of Parts

 13.     CS-4060            针棒、挡料机构           NEEDLE BAR GUARD MECHANISM

16

GOLDEN WHEEL



GOLDEN WHEEL



注备数件称名件零码号件零注备数件 称名件零码号件零
Parts No. Name of Parts skrameRYTQ.oN straPYTQ

SL2201-0A 油泵体组---------- Thread Guide Body Asm.---------- 1
SL2205-0A 油泵体------------- Thread Guide Body ----------------- 1
SL2206-0A 铜油管------------- Oil Tube------------------------------- 1
SL2207-0A 套管---------------- Bushing------------------------------- 1
SL2208-0A 油泵螺丝杆-------Screw Pole---------------------------- 1
SL2209-0A 油泵底圈---------- Bottom Ring-------------------------- 1
SL2210-0A 过滤网------------- Percolate Netting-------------------- 1
SL2211-0A 卡圈---------------- Ring----------------------------------- 1
SL2212-0A 油泵齿轮---------- Gear----------------------------------- 1
SL2213-0A 油泵传动齿轮----Drive Gear---------------------------- 1
SL2215-0A 机顶油罩组-------Cover Asm. -------------------------- 1
SL2215-1A 机顶油罩---------- Cover --------------------------------- 1
SL2215-2A 油管(A)------------Oil Tube------------------------------- 1
SL2215-3A 油管(B)------------ Oil Tube------------------------------- 1
SL2215-4A 油管(C)------------ Oil Tube------------------------------- 1
SL2215-5A 油管(D)------------Oil Tube------------------------------- 1
SL2215-6A 油管(E)------------ Oil Tube------------------------------- 1
SL2216-0A 油管(F)------------ Oil Tube------------------------------- 1
SL2220-0A 橡胶垫------------- Washer-------------------------------- 1

1WA080031 垫圈---------------- Washer--------------------------------
WA080034 垫圈---------------- Washer-------------------------------- 1
XB102004 油棉---------------- Felt------------------------------------- 2
ZMH06003 螺丝---------------- Screw(M6-1.0×8)-------------------- 1
ZMH06028 螺丝---------------- Screw(M6-1.0×6)-------------------- 4
ZMJ06001 密封螺丝---------- Screw(M6-1.0×8)-------------------- 2
ZMJ08001 泵体固定螺丝----Screw(M8-1.25×15)----------------- 1

Remarks Name of Parts

 14.     CS-4060  润滑机构           LUBRICATION MECHANISM

18

GOLDEN WHEEL



GOLDEN WHEEL



零件号码 零件名称 件数 备注 零件号码 零件名称 件数 备注
Parts No. Name of Parts QTY Parts No. QTY Remarks

SL7016-0A 皮带罩壳---------- Belt Cover Set------------------------ 1
SL7030-0A 拉杆座组---------- Pole Seat Asm.----------------------- 1
SL7031-0A 拉杆座------------- Pole Seat------------------------------ 1
SL7032-0A 销------------------- Pin------------------------------------- 1
SL7033-0A 拉杆---------------- Pole------------------------------------ 1
SL7051-0A 线架盘------------- Thread Bracket Disc---------------- 1
SL7052-0A 螺丝棒------------- Screw Pole---------------------------- 1
SL7053-0A 线杆架------------- Thread Pole Bracket----------------- 1
WA060002 垫圈---------------- Washer-------------------------------- 2
ZMG05054 螺丝---------------- Screw(M5-0.8×7.4)----------------- 1
ZMJ06003 螺丝---------------- Screw(M6-1.0×14)------------------ 2
ZML06011 螺帽---------------- Nut(M6-1.0×5.2)-------------------- 1
ZMT04013 木螺丝------------- Screw---------------------------------- 5

Name of Parts

 15.     CS-4060           附件(一)           ACCESSORIES (一)

Remarks

20

GOLDEN WHEEL



GOLDEN WHEEL



零件号码 零件名称 件数 备注 零件号码 零件名称 件数 备注
Parts No. Name of Parts QTY Parts No. QTY Remarks

A7000-0A 工具袋------------- Accessory Bag----------------------- 1
A7001-0A 车头盖------------- Vinyl Cover-------------------------- 1
A7010-2A 螺丝起子(大)-----Screw Driver (Large)--------------- 1
A7012-1A 油壶---------------- Oil Can-------------------------------- 1
A7012-2A 油壶---------------- Oil Can-------------------------------- 1
B7060-1A 链子---------------- Chain---------------------------------- 1
DB×1#21 机针---------------- Needle--------------------------------- 1
L7070-0A 脚踏板组---------- Foot Switch Asm-------------------- 1
TLA030 L型六角扳手----- Hexagonal Wrench Key------------ 1
TLA040 L型六角扳手----- Hexagonal Wrench Key------------ 1
TLA050 L型六角扳手----- Hexagonal Wrench Key------------ 1
TLA060 L型六角扳手----- Hexagonal Wrench Key------------ 1
WA089004 垫圈---------------- Washer-------------------------------- 8
ZMJ08019 螺丝---------------- Screw(M8-1.25×50)----------------- 4

Name of Parts

 16.     CS-4060           附件(二)          ACCESSORIES (二)

Remarks

22

GOLDEN WHEEL



零件号码 页数 零件号码 页数 零件号码 页数 零件号码 页数 零件号码 页数
PARTS NO. PAGE PARTS NO. PAGE PARTS NO. PAGE PARTS NO. PAGE PARTS NO. PAGE
A1019-0A 6 SL0425-0A 12 SL1081-0A 16 SL1826-0A 10 SL1925-0A 8
A7000-0A 22 SL0426-0A 12 SL1082-0A 16 SL1827-0A 10 SL1926-0A 8
A7001-0A 22 SL0430-0A 12 SL1083-0A 16 SL1828-0A 10 SL1927-0A 8
A7010-2A 22 SL0431-0A 12 SL1084-0A 16 SL1829-0A 10 SL1928-0A 8
A7012-1A 22 SL0432-0A 12 SL1085-0A 16 SL1830-0A 10 SL1929-0A 8
B7060-1A 22 SL0433-0A 12 SL1304-0A 14 SL1831-0A 10 SL1930-0A 8
BNHK0609 14 SL0434-0A 12 SL1305-0A 14 SL1832-0A 10 SL1931-0A 8
BB-688ZZ 10 SL0435-0A 12 SL1306-0A 14 SL1833-0A 10 SL1932-0A 8
DB×1#21 16,22 SL0436-0A 12 SL1307-0A 14 SL1833-1A 10 SL1933-0A 8
EP1025-0A 6 SL0437-0A 12 SL1308-0A 14 SL1834-0A 10 SL1934-0A 8
L7070-0A 22 SL0438-0A 12 SL1309-0A 14 SL1835-0A 10 SL1935-0A 8
OAGM101503 6 SL0501-0A 6 SL1310-0A 14 SL1836-0A 10 SL1936-0A 8
OATC182807 6 SL0502-0A 6 SL1311-0A 14 SL1836-1A 10 SL1937-0A 8
OATC143207 6 SL0503-0A 6 SL1312-0A 14 SL1836-2A 10 SL1938-0A 8
OPP0040100 12 SL0504-0A 6 SL1313-0A 14 SL1837-0A 10 SL2201-0A 18
OPP0138240 6,8 SL0505-0A 6 SL1314-0A 14 SL1901-0A 8 SL2205-0A 18
OPP0098240 10 SL0506-0A 6 SL1315-0A 14 SL1902-0A 8 SL2206-0A 18
RB400056 8 SL1000-0A 6 SL1316-0A 14 SL1903-0A 8 SL2207-0A 18
RE000080 12 SL1016-0A 6 SL1317-0A 14 SL1910-0A 8 SL2208-0A 18
SEN2200750 6 SL1070-0A 16 SL1318-0A 14 SL1911-0A 8 SL2209-0A 18
SL0201-0A 6 SL1071-0A 6 SL1319-0A 14 SL1912-0A 8 SL2210-0A 18
SL0202-0A 6 SL1072-0A 6 SL1320-0A 14 SL1913-0A 8 SL2211-0A 18
SL0310-0A 6 SL1075-0A 16 SL1321-0A 14 SL1914-0A 8 SL2212-0A 18
SL0311-0A 6 SL1075-1A 16 SL1322-0A 14 SL1915-0A 8 SL2213-0A 18
SL0312-0A 6 SL1075-2A 16 SL1820-0A 10 SL1916-0A 8 SL2215-0A 18
SL0420-0A 12 SL1076-0A 16 SL1821-0A 10 SL1917-0A 8 SL2215-1A 18
SL0421-0A 12 SL1077-0A 16 SL1822-0A 10 SL1918-0A 8 SL2215-2A 18
SL0422-0A 12 SL1078-0A 16 SL1823-0A 10 SL1919-0A 8 SL2215-3A 18
SL0423-0A 12 SL1079-0A 16 SL1824-0A 10 SL1920-0A 8 SL2215-4A 18
SL0424-0A 12 SL1080-0A 16 SL1825-0A 10 SL1921-0A 8 SL2215-5A 18

17.　CS-4060　零件号码与页数对照表　 Numerical Parts-List

23

GOLDEN WHEEL



零件号码 页数 零件号码 页数 零件号码 页数 零件号码 页数 零件号码 页数
PARTS NO. PAGE PARTS NO. PAGE PARTS NO. PAGE PARTS NO. PAGE PARTS NO. PAGE
SL2215-6A 18

WA080031 18 ZMJ08019 22

SL2216-0A 18
WA080034 18 ZML05002 8

SL2220-0A 18
WA089004 22 ZML06001 8

SL2308-0A 6
WH208012 14 ZML06002 10

SL2309-0A 6
WH210029 12 ZML06011 6,20

SL2310-0A 6
XA102004 18 ZMQ04014 16

SL2313-0A 6
YA015040 16 ZMQ06008 6

SL7016-0A 20
ZMA06020 8 ZMT04013 20

SL7017-0A 6
ZMB04065 14 ZSB08038 14

SL7030-0A 20
ZMB04071 14 ZSB12014 6

SL7031-0A 20
ZMB06008 8 ZSB12016 16

SL7032-0A 20
ZMG05054 20 ZSB12048 16

SL7033-0A 20
ZMH06003 8,10,12,18 ZSB12070 10

SL7051-0A 20
ZMH06008 10 ZSC08002 8,12

SL7052-0A 20
ZMH06018 10 ZSC08004 8

SL7053-0A 20
ZMH06028 8,18 ZSC08012 8

SLT-4060001 6
ZMJ04002 8,14,16 ZSC09029 10

TC14012240 12
ZMJ05001 8 ZSG09074 16

TLA030 22
ZMJ05002 10,14 ZSG11133 8

TLA040 22
ZMJ05007 12 ZSL12001 6,8

TLA050 22
ZMJ05016 8 ZSL15002 8

TLA060 22
ZMJ06001 6,18 ZSQ06001 16

WA059008 16
ZMJ06003 14,20

WA059009 8,10,16
ZMJ06004 10,14

WA060002 20
ZMJ06008 6

WA060003 6
ZMJ06015 6,14

WA060035 6,8,14
ZMJ08001 6,18

WA060048 14
ZMJ08003 10
ZMJ08005 6

WA080010 6 ZMJ08006 10

17.　CS-4060　零件号码与页数对照表　 Numerical Parts-List

24

GOLDEN WHEEL



GOLDEN WHEEL


	CS-4060
	组合 2.pdf
	CS-4060-1.pdf
	页 1
	页 2
	页 3

	10
	12
	14
	16
	18
	20
	22
	23
	24
	8

	CS-4060-2
	1: 封面
	2: 目录
	页 3


	CS-4060.pdf
	CS-4060
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	CS-4060-2




